—eron s FCC Test Report

Report No. : FR761327-04

Test Mode : Mode 2
Polarization : Horizontal

B The test that passed at minimum margin was marked by the frame in the following table.

Date: 2007-09-27

Level (dBu\/im)
a0

FCC CLASS-B
!-_
|
40 et R T
1
4 5 &
0 30 224, 418. 612, 806. 1000
Trace: (Discrete) PEEQHEnCE btz)
Hite : BCHO-HY
Condition : LE-ANTEG 1121 HORTAON TAT
EOT : CRLEDGE 25009000 1200/1900 WCThA
: HRDEPA 3019002100 PDA Phone
Forex » 1 WVaeilH=
Model . FR W32
Iarro : 11b T ChO5:245 7 hiH=
Diata Rate ]
Flane - El
Over Limit Beadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Fos FPos Remark
MHz dBuVim dB dBuV/m dBu¥V dB/m dB dB ci deg
1 TT.0032.22 0 7.7 40.00 550110 T.Zn 0.95 31.13 S --- Peak
o4 104,0 35,46 -2.04 43,50 54,20 11.29 Log 31,11 SEE --- Peak
[ia 125,0 37,02 -6.42 43,50 54,24 12,66 121 31.09 100 206 Pealk
4 374,09 Z5.70 -Z0.30 46,00 39,27 13,14 Z.17 30.88 - --- Peak
5 g873.3 27.03 -12.97 46,00 33.39 20.34  3.71 30.40 e --- Peak
] 950.,3 Z6.13 -19.87 46,00 31.60 20,890 3,92 30.2% e --- Peak
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—omonnn. FCC Test Report Report No. : FR761327-04
Level {dBuvim) Date: 2UN7-UY-27
117
4
FCC CLASS-B
59 3 ! FCC CLASS-B (AVG)
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) rretuehcy ]
it : BCHDG-HT
Condition . SHF-FHF HORN HORIZONTAL
EUT : GEMEDGE 2500000 1200V1900 WCDMA
- /HELP& A50V1%00¢2100 PDA Phone
Forex : 1 0VaeilH=
Model . FR 132744
Merma © 11b T Ch0B;2437MHz
Diata Fate 1
Flane - El
Over Limit Beadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Fos FPos Remark
MHz dBuV/im dB dBuV/m  dBu¥V  dB/w dB dB cit deg
1 2384.0 50.01 -23.99 T4.00 51.4> 30.2% 3.7% 35.44 100 0 Peak
= Z3g4.0 39,17 -14.83 54.00 40.61 30.Z25 3.75 353.44 122 21 hverage
3w 24370 9817 90.55 30.28  3.32 35.47 122 21 Average
4 @ Z437.0 101.35 102,73 30.28  3.82 35.47 100 0 Peak
2 2498 0 51.65 -22.3F T4.00 52.99 30.30 3.88 35.53 100 [ Peak
] 2493 .0 39,92 -14.Z8 34,00 41.07 30,30 3.8% 33.53 122 21 hverage
7 F407.0 5626 -17.74 T4.00 4590 38.71 T.67 36.02 100 I Peak
g 7407 .0 43,86 -10.14 354,00 33.30 38.71 7.67 36.02 100 211 Average
Remark: #3 and #4 Fundamental Signal
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—anonn. FCC Test Report Report No. : FR761327-04

Polarization : Vertical

B The test that passed at minimum margin was marked by the frame in the following table.
a0 Level (dBuYim) Date: 2UUs-UY-27

FCC CLASS-B

s
4 5 b
0 30 224, 418. 612. 806. 1000
Trace: (Discrete) Hraguency iMHz)
Bite : MBCHOHY
Condition : LF-ANT(51121) VERTIC AL
EUT ;- GEN/EDGE AS0/001R00/ 900 WIS ThA
: (HBDFA 519002100 FDA Fhone

Fower + 120V 80 H=
Idodel : FE 132704
Memo : 11h Ta_Ch06; 243 7hH=
Diata Fate e |

. El
Over Limit Beadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Fos Pos Hemark

MHz dBuWVfu dB dBuV/im  dBuV  dBfw dB dB cii deg

1 ¥2.9 3l.90 -g.10 40.00 35.07 TF.06 0.93 31.16 100 332 Peak

2 83.2 31.08 -8.92 40.00 53.21 7.97 0.99 31.10 --- --- Peak

5 04,0 33.12 -10.38 43.50 31.83 11.29 1.08 31.11 --- --- Pealk

4 g17.3 25.15 -20.85 46.00 32.20 19.94 3.48 30.47 --- --- Peak

] 876.8 253.43 -20.57 46.00 31.74 20.36 3.2 30.40 --- --- Pealk

f 953.8 20.69 -19.31 46.00 3Z2.14 Z0.91 3.93 30.28 --- --- Peak
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—omonnn. FCC Test Report Report No. : FR761327-04
117 Level (dBuvimnm) i Date: 2007-09-27
1
FCC CLASS B
59 L ! FCC CLASS:-B (AVG)
1 3
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Freguancy jMiz)
Hite - GCHDEHT
Condition . BHF-EHF HOEN VERTICAL
EUT - GEMYEDGE 2500001200 900 WO DA
: FHEDFA 8501002100 FDA Fhone
Foweer 120V 80 H=
Modal . FR 71325004
Mermo  11b T Ch05 245 hifl=
Dats Faate 1
Flane : El o
Over Limit Readintenna Cable Preamp int Tahle
Freq Level Limitt Line Lewel Factor Loss Factor Pos Pos Remark

MHz dBuViu dB dBuVim  dBuV  dBfw dB dB cii deg

1 2384.0 49,13 -24.87 74,00 30.57 30.23 3.75 35.44 100 0 Peak
2 2384.0 38.30 -15.50 34.00 39.94 30.23 3.75 35.44 100 99 Average
3w 2437.0 100.48 101.86 30.28  3.82 35.47 100 0 Peak
4 @ 2437.0 97,02 98.40 30.28  3.82 33.47 100 99 Average
3 24240 51.83 -Z2.17 T4.00 53.19 30.2%  3.86 35.31 100 [ Peak
G 2484 .0 40,25 -13.75 34.00 41.61 30.29 3.86 35.51 100 99 Average
T g196.0 56.61 -17.39 74.00 45.10 39.45 8.02 35.9% g0 0 Peak
2 21960 44.91 -9.09 534,00 33.40 39.45 8.02 35.96 1go 302 Average

Remark: #3 and #4 Fundamental Signal
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BRORTOM

we. FCC Test Report

Report No. : FR761327-04

Test Mode : Mode 3
Polarization : Horizontal

B The test that passed at minimum margin was marked by the frame in the following table.

Level {dBuvim)
80

Date: 2007-09-27

FCC.CLASS- B
|
40 = 2-3 :
1
d 8| s
0 30 224, 418. 612, B806. 1000
Trace: (Discrete) Freguency i)
Hite . BCHAHY
Condition o LF-ANTE51121) HORIZON TAL
EUT ;- GEN/EDGE AS0/00TRO0/1 900 WO TN A
: (HBDFA 519002100 FDA Fhone
Fower + 120V 80 H=
Idodel : FE 132704
Memo o 11b T Chll 24620 H=
Diata Fate e |
Flane - El
Over Limit Beadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Fos Pos Hemark
MHz dBuVim dB dBuV/m dBuV  dB/m dB dB cit deg
1 3.2 30.46  -9.54 40.00 3Z.29 7.9 0.92 31.10 =SB --- Peak
2 p4.0 36.84 -6.66 43.50 55.57 1.29 02 31.11 - --- Peak
[2m 25,0 37.96 -5.54 43,30 35.18 12.66 21 31.09 100 285 Peak
4 TO6.3 24,47 -Z21.53 46,00 31.77 19.78  3.40 30.49 --- --- Peak
3 g873.3 Z7.63 -18.37 46,00 33,99 Z0.34  3.71 30.40 gy --- Peak
6 Q43,3 25,28 -Z20.72 46,00 30,82 Z0.84 3.91 30.Z29 SEE --- Peak
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—omonnn. FCC Test Report Report No. : FR761327-04
LEVEI] |UEGLUYITI) Lrdle: ZUlS -ud-2F
117
i
FCC CLASS-B
59 f FCC CLASS-B {(AVG)
I 3
9 1000 H800. 10600. 15400, 20200, 25000
Trace: (Discrete) Frequency (MHz)
Site - MBCHOHY
Condition : BHF-EHF HOFEN HORIZONTAL
EOT ;. GEN/EDGE AS0/001R00/ 900 WS TN A
: (HELDFA 519002100 FDA Fhone
Fomeex + 120 Wac 8 0H=
Idadel . FE 132704
Mermo 11 Te Chll 24620 =
Diata Fate il
Flane - El

Over Limit Beadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Fos Pos Remark

MHz dBuViu dB dBuV/im  dBuV  dBfw dB dB cii deg

1 2334.0 49,42 -24.58 T4.00 30.89 30.24 3.7l 35.42 100 0 Peak

2 2354.0 37.94 -16.06 54.00 39.41 30.24 3.7l 35.42 126 62 Average
3@ 2462.0 101.13 02,52 30.29  3.84 35.49 100 0 Peak
4@ 2462.0 98.25 090,62 30.29  3.84 35.49 126 62 Average
3 2487.5 30.41 -23.59 T4.00 31.77 30.29  3.86 35.51 100 0 Peak

6 2487.5 40.31 -13.6% 54.00 41.67 30.29 3.86 35.51 126 62 Average
T 8061.0 36.95 -17.05 74.00 45.41 39.56 7.87 35.89 100 0 Peak

8 7

2061.0 44.94 -9.06 34.00 33.40 39.36
Remark: #3 and #4 Fundamental Signal

.87 35.89 100 236 hverage

SPORTON International Inc. Page No. 1 123 of 161
TEL : 886-2-2696-2468 Report Issued Date : Oct. 09, 2007
FAX : 886-2-2696-2255 Report Version . Rev. 01

FCC ID : SPUM800



—anonn. FCC Test Report Report No. : FR761327-04

Polarization : Vertical

B The test that passed at minimum margin was marked by the frame in the following table.
a0 Level {dBuvim) Date: 2007-09-27

FCC CLASS-B

g

2
] 3
4 5 | B
0 30 224, 418. 612, B806. 1000
Trace: (Discrete) Freguency i)
Hite . BCHAHY
Condition : LF-ANTO511210 VERTIC AL
EUT ;- GEMYEDGE 2500001200 900 WO DA
: /HEDFA 8501002100 FDA Fhone
Fower + 120V 80 H=
Modal . FE 132004
Mero o 11b T Chll 24620 H=
Diata, Fate : El
Over Limit Readintenna Cahle Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Fos Pos Hemark

MHz dBuVim dB dBuV/m dBuV  dB/m dB dB cit deg

1 B62.1 29,29 -10.71 40.00 32.93 6.67 0.87 31.20 --- --- Pealk

2 83.2 31.82 -8.18 40.00 53.93 7.97 0.99 31.10 100 269 Peak

5 104.0 31.46 -12.04 43.50 30.19 11.29 1.08 31.11 --- --- Pealk

4 TR8.4 Z24.80 -Z1.11 46.00 32.18 19.80 3.41 30.49 --- --- Peak

] 866.3 23.61 -20.39 46.00 3Z2.03 20.29 3.68 30.41 --- --- Pealk

f Q27 .9 26,29 -19.71 46.00 32.00 Z20.73 3.88 30.32 --- --- Peak
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—omonnn. FCC Test Report Report No. : FR761327-04

Vi Level {dBuYim) i Date: 2007-09-27

i
FCC CLASS-B
50 I FCC CLASS-B {(AVG)
9 1000 5800. 10600. 15400. 20200. 25000

Trace: (Discrete) Freguancy \Miz)
HBite - MBCHOHY
Condition : BHF-EHF HOEN VERTICAL
EOT : GRLEDGE 25009000 1200/1900 WCThA

: MHRDEA 3019002100 PDA Phone

Porex » 10 VaeilH=
Wodel . FR W32
Iarno » 11h T Chll 24620 H=
Diata Rate e |
Flane Bl

Over Limit Readintenna Cable Preamp int Tahle
Freq Level Limitt Line Lewel Factor Loss Factor Pos Pos Remark

Wiz dBuV/n dB dBu¥/m dBu¥ dB/n db db cm deg

1 2328.0 49.04 -Z24.96 T4.00 50.47 30.26  3.75 35.44 100 0 Peak
2 2382.0 37.89 -16.11 534.00 39.32 30.26 3.75 35.44 100 8l Awerage
3w 2462.0 100.91 102,28 30.29  3.84 35.49 100 0 Peak
4 @ 2462.0 97,84 99.21 30.29  3.84 353.49 100 8l Awverage
3 2424 .6 50,74 -Z3.26 T4.00 52.10 30.2%  3.86 35.51 100 0 Peak
G 24846 40.96 -13.04 34.00 42,32 30.29 3.86 35.51 100 8l Awverage
7 T242.0 5673 -17.27 T4.00 45.34 39.37 V.73 33.91 100 0 Peak
E Te42.0 4479 -9.Z1 534.00 33.60 39,37  T7.73 35.91 g0 298 hverage

Remark: #3 and #4 Fundamental Signal
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—eron s FCC Test Report

Report No. : FR761327-04

Test Mode : Mode 4

Polarization : Horizontal

B The test that passed at minimum margin was marked by the frame in the following table.
g LE¥e! (dBuVim) g WS

Date: 2007-09-27

FCC CLASS-B
!-_
|
40 — 23 T
1
4 ] 3]
0 30 224, 418. 612, 806. 1000
Trace: (Discrete) PEEQHEnCE btz)
Hite : BCHO-HY
Condition : LE-ANTEG 1121 HORTAON TAT
EOT : CRLEDGE 25009000 1200/1900 WCThA
: HRDEPA 3019002100 PDA Phone
Forex » 1 WVaeilH=
Model . FRE W32
Merna © 11z Te CHOL 24120 H
Diata Rate %1
. Over Limit Beadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Fos FPos Remark
MHz dBuVim dB dBuV/m dBu¥V dB/m dB dB ci deg
1 g83.2 20,59 -10.41 40.00 51.72  7.97  0.9%2 31.10 S --- Peak
2 104.0 36,43 Y07 43.50 53,17 11.29 1.08 31.11 S --- Peak
[3@ 125.0 3Y.32 -6.18 43.50 54.54 12.66 1.21 31.09 100 330 Peak
4 g10,3 24,92 -Z1.08 46,00 32.06 19,80 3.45 30.4% - --- Peak
5 873.3 26,19 -19.31 46,00 32.54 Z20.34  3.71 30.40 e --- Peak
] 929.3 Z6.07 -19.93 46,00 31.77 Z0.74  3.88 30,32 e --- Peak
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—omonnn. FCC Test Report Report No. : FR761327-04
Vi Level {dBuYim) i - Date: 2007-09-27
3
FCC CLASS-B
59 3 7 FCC CLASS-B (A}IG)'
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) REeguenCE hikiz)
Site . (5CHDE-HY
Condition : ¥HF-EHF HOEN HORIZCHTAL
EIIT - CEW/EDGE AS0900¢ A00V1900 WO T4
. (HEDFA 3519002100 FDA Fhone
Foweer 120V 80 H=
Madal . FE 7132744
Merna - 11z Te ChOl 241 20 Hz
Diata Fate 9
Flane - El

Over Limit Readintenna Cahle Preamp int Tahle
Freq Level Limitt Line Lewel Factor Loss Factor Pos Pos Remark

MHz dBuViu dB dBuVim  dBuV  dBfw dB dB cii deg

1 2390.0 34.42 -19.58 74.00 553.87 30.26  3.73 353.46 100 0 Peak
2 2390.0 41.21 -12.79 54,00 42.66 30.26 3.75 35.46 100 82 dverags
3w 2412.0 101.62 103.04 30.27  3.97 35.46 100 0 Peak
4 @ 24120 91.80 93.22 30.27  3.77 33.46 100 82 Awverage
3 2494 .0 51.63 -Z2.37 T4.00 52.98 30.30  3.88 35.53 100 [ Peak
G 24940 40.24 -13.76 34.00 41.39 30.30  3.88 33.53 100 82 Awverage
T T992.0 56.56 -17.44 T4.00 45.04 39.58 T7.79 35.85 g0 [ Peak
8 Ta9Z.0 44,92 -9.08 534.00 33.40 39.58 T.79 35.85 1go 285 hwerage

Remark: #3 and #4 Fundamental Signal
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—anonn. FCC Test Report Report No. : FR761327-04

Polarization : Vertical

B The test that passed at minimum margin was marked by the frame in the following table.

a0 Level (dBuv/m) Date: 2U07-UY-27F

FCC CLASS-B

s, e
] 2
4 i 5}
0 30 224, 418. 612. 806. 1000
Trace: (Discrete) Hraguency iMHz)
Hite ;. DGCHOHY
Condition : LF-ANT( 11210 VERTIC AT,
EOT : GRLEDGE 25009000 1200/1900 WO ThA
: HRDPA 35019002100 PDA Phone

Forex : 1 WVaeilH=
Wodel . FRE #1320
Mema - 11z Te ChOL 241 20Hz
Diata Rate .9
Flana . El

Over Limit Readintenna Cable Preamp int Table
Freq Level Limitt Line Lewel Factor Loss Factor Pos Pos Remark

MHz dBuWVfu dB dBuV/im  dBuV  dBfw dB dB cii deg

1 BZ.1 28,30 -10.70 40.00 52.95 0.67 0.87 31.20 --- --- Peak

2 83.2 3l.8¢ -g.12 40,00 34.001 7F.99 0.99 31.10 100 299 Peak

3 104.0 32.85 -10.65 43.50 51.59 11.29 1.08 31.11 --- --- Peak

4 782.3 24.69 -Z1.31 46.00 3Z.16 19.66  3.3%2 30.30 --- --- Peak

3 g50.9 Z5.74 -Z0.26 46.00 32.37 Z0.18 3.62 30.43 --- --- Peak

] 04,8 Z5.70 -20.30 46.00 31.67 20.56  3.83 30.36 --- --- Pealk
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—omonnn. FCC Test Report Report No. : FR761327-04
Vi Level {dBuYim) i - Date: 2007-09-27
3
FCC CLHSS-B
59 7 FCC CLASS-B {AVG)
] s
0 1000 H800. 10600, 15400, 20200, 25000
Trace: (Discrete) Freguancy \Miz)
Hite - GCHDEHT
Cendition : SHF-EHF HORN VERTICAL
EUT : GEMEDGE 2500001200 900 WO DA
 fHETPA 850/1500¢2100 FDA Fhne
Fowrex + 1AW 80 H=
Model : FR 132704
Merra © g Te CHOL2412ME
Data Rate ‘g
Flane : El
Over Limit Readintenna Cable Preamp int Tahle
Freq Level Limitt Line Lewel Factor Loss Factor Pos Pos Remark
Wiz dBuV/n dB dBu¥/m dBu¥ dB/n db db cm deg
1 2390.0 57,06 -16.924 74,00 58.51 30.Z26  3.75 35.46 100 0 Peak
Z 23900 42,40 -11.60 354,00 43.8> 30.Z26  3.75 353.46 127 300 bverage
3@ 2412.0 99,10 100,52 30.27  3.77 35.46 100 0 Peak
4 @ Z412.0 90,50 91.92 30,27 3.77 35.46 127 300 bverage
5 2488 .0 38,97 -15.23 54.00 40,12 30.30  3.86 35.51 127 300 hverage
B Z4g8.0 49,45 24,53 T4.00 30,80 30.30  3.86 353.31 100 0 Peak
7 2262.0 56,36 -17.64 74,00 44.88 39,39  2.02 36.00 100 0 Peak
2 2262.0 44,08 -9.92 54,00 32.60 39.39  2.08 36.00 100 266 bverage

Remark: #3 and #4 Fundamental Signal
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=eroniae. FCC TeSt Report Report No. : FR761327-04

Test Mode : Mode 5
Polarization : Horizontal

B The test that passed at minimum margin was marked by the frame in the following table.
g L8Vl (dBuVim) g " Date: 2007-09-27

FCC CLASS-B

4,]_|—‘.

a 3
1
4 5 6
9 30 224, 418. 612. 806. 1000
Trace: (Discrete) FrequancyMiz)
Site . MBCHHY
Condition  LF-ANT(S51121) HORIZOM TAL
EOT ;. GEN/EDGE AS0/001R00/1 900 WS TN A
: (HELDFA 519002100 FDA Fhone

Foweer - 120 W 80 H=
Idadel : FE 132704
Memo - 1lg T Ch0A:243 W=
Diata Fate 45
Flana B>

Over Limit Readintenna Cable Preamp int Tahle
Freq Level Limtt Line Lewel Factor Loss Factor Paos Pos Remark

MHz dBuVfu dB dBuV/im  dBuV  dBfw dB dB ci deg

1 83.2 30,04 -9.96 40.00 32,17  T.97 0.99 31.10 --- Pealk

2 104.0 34.49 -9.01 43.50 53.242 11.20 1.08 31.11 --- --- Peak
[3@ 125.0 36.63 -6.87 43.50 53.85 12.66 1.21 31.09 100 206 Peak

4 Ti0.4 25,06 -20.94 46.00 32.67 19.54 3.36 30.51 --- --- Peak

2 894.3 Zh.14 -19.86 46.00 3Z2.23 20.49  3.80 30.38 --- Pealk

] 932.8 25.97 -Z20.03 46.00 31.63 Z0.76 3.89 30.31 --- --- Peak
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—omonnn. FCC Test Report Report No. : FR761327-04
17 Level (dBuvm) Date: 2007509275
3
4
FCC CLASS-B
59 % 7 FCC CLASS-B (AVG)
9 1000 H800. 10600. 15400. 20200, 25000
Trace: (Discrete) Hrouahcy ibiz)
Site - MBCHOHY
Condition : BHF-EHF HOFN HORIZONTAL
EUT ;. GEN/EDGE 250000 1B00/1 900 WS ThA
: (HEDFA BM19002100 FDA Fhone
Foweex + 120V 8 0H=
Idadal : FE 132704
Memmo g Ta Ch05 245 W=
Diata Fate B
Flane - El

Over Limit Beadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Fos FPos Remark

MWHz dBu¥fu dB dBuV/m  dBuV  dB/w dB dB cii deg

1 2384.0 51.33 -22.67 T4.00 3Z2.77 30.23 3.75 35.44 100 0 Peak
2 23840 39.21 -14.19 54.00 41.25 30.25 3.75 35.44 121 31 dverage
3@ 2437.0 103.49 04.89 30.28  3.82 35.49 100 0 Peak
4 @ 2437.0 94,00 95.38 30.28  3.82 33.47 121 31 dverags
3 2484.0 52.45 -21.55 T4.00 33.81 30.29 3.86 33.51 100 0 Peak
& 24240 40,49 -13.51 54.00 41.8> 30.2%  3.86 35.31 121 51 dverage
T T936.0 36.21 -17.79 T74.00 44.76 39.53 7.78 35.86 100 0 Peak
t Tas6.0 43.85 -10.15 34.00 32.40 39.53 T7.7% 35.86 100 236 hwverage

Remark: #3 and #4 Fundamental Signal
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—anonn. FCC Test Report Report No. : FR761327-04

Polarization : Vertical

B The test that passed at minimum margin was marked by the frame in the following table.
g Level (dBuVim) g T T Date: 2007-09-27

FCC CLASS-B

33
1 i . B
0 30 224, 418. 612, 806. 1000
Trace: (Discrete) PEEQHEnCE btz)
Hite © BCHAHY
Condition o LF-ANT(S51121) VERTIC AL
EOT ;. GEN/EDGE A50/9001R00/ 900 WS TN A
: {HETPA 830/1500¢2100 FDA Fhne
Foweer - 120 W 80 H=
Model : FR 6132704
Memo g Ta Ch05 245 W=
Data Rate i9
Flane - El
Over Limit Beadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Fos FPos Remark
MHz dBuVim dB dBuV/m dBu¥V dB/m dB dB ci deg

1 B2.1 28.83 -11.13 40.00 3Z.31 6.67 0.87 31.20 i --- Peak

i 23.2 33.12 -6.8% 40.00 55.25  7.97  0.9%2 31.10 100 306 Peak

3 104.0 32.51 -10.929 43,530 31.23 11.29 1.08 31.11 - --- Peak

4 T82.3 25.78 -Z20.22 46,00 33.25 19.66  3.38 30.50 --- --- Peak

2 g875.4 25,38 -Z0.6Z 46,00 31.70 20,36 3.7Z2 30.40 s --- Peak

] 9244 27,01 -12.99 46,00 32.76 20,70  3.87 30.33 - --- Peak
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117 Level (dBuvimnm) i - Date: 2007-09-27
3
4
FCC CLASS B
59 L 7 FCC CLASS:-B (AVG)
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Freguancy jMiz)
HBite - MBCHOHY
Condition : BHF-EHF HOEN VERTICAL
EUT ;. GEN/EDGE A50/9001R00/1 900 WS TNA
: (HBLDFA 519002100 FDA Fhone
Foweer 120V 80 H=
Idodel : FE 132704
Memn - g T ChOB245 Mz
Diats Bate |
Flane wEl

Over Limit Readintenna Cable Preamp int Tahle
Freq Level Limitt Line Lewel Factor Loss Factor Pos Pos Remark

MHz dBuViu dB dBuVim  dBuV  dBfw dB dB cii deg

1 2388.0 49,11 -24.89 74.00 30.34 30.26  3.75 35.44 100 0 Peak
2 2388.0 38.42 -15.58 34.00 39.85 30.26  3.75 35.44 100 82 Awerage
3w 2437.0 101.58 102,97 30.28  3.82 35.49 100 0 Peak
4 @ 2437.0 92,51 93.89 30.28  3.82 33.47 100 82 Awverage
3 24980 51.25 -Z2.75 T4.00 5Z.60 30.30  3.88 35.53 100 [ Peak
G 2492.0 40,25 -13.75 34.00 41.60 30.30  3.88 33.33 100 82 Awverage
T 8226.0 56.30 -17.70 74.00 44.21 39.42 8.04 35.97 g0 [ Peak
2 82260 44,08 -9.91 534,00 3Z.60 39.42 g.04 35.97 1go 232 hwerage

Remark: #3 and #4 Fundamental Signal
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Report No. : FR761327-04

Test Mode : Mode 6

Polarization : Horizontal

B The test that passed at minimum margin was marked by the frame in the following table.
it Level {dBuv/m)

Date: 2U07-UY-27F

FCC.CLASS- B
|
40 A ] T
1
4 5 i
9 30 224. 418. 612, 806. 1000
Trace: (Discrete) Hraguency iMHz)
Hite - GCHDEHT
Condition o LF-ANTE51121) HORIZON TAL
EUT ;- GEMYEDGE RA0000¢ 1200 900 WO DA
: /HEDFA 8501002100 FDA Fhone
Fower + 120V 80 H=
Modal . FE 13204
Mame " 11z To Chil 2462
Diata, Fate i
Flane - El
Over Limit Beadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Fos Pos Hemark
MHz dBuWVfu dB dBuV/im  dBuV  dBfw dB dB cii deg
1 3.2 30.69 -9.31 40.00 SZ.B3 7.9  0.92 31.10 =SB --- Peak
2 104.0 36,26 -Y.24 43.50 54.99 11.29 1.0 31.11 - --- Peak
[z @ 125.0 36,64 -6.86 43,50 33.86 12.66 1.21 31.09 100 302 Peak
4 g13.8 25.30 -20.70 46,00 32.40 19,92  3.47 30.47 --- --- Peak
3 g873.3 25.36 -Z0.44 46,00 31.91 20,34  3.71 30.40 gy --- Peak
6 245.4 26,38 -19.62 46,00 31.90 Z20.85  3.21 30.Z29 SEE --- Peak
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—omonnn. FCC Test Report Report No. : FR761327-04
Level ([dBuvm) Date: 2UU7-UY-2f
117
3
ul
FCC CLASS-B
H0 7 FCC CLASS-B (AVG)
9 1000 H800. 10600. 15400. 20200, 25000
Trace: (Discrete) Hrouahcy ibiz)
Site - [UHDGHY
Condition : BHF-EHF HOFM HORIZONTAL
EUT : GEMEDGE 2500001200 900 W DA
 fHETPA 850/1500¢2100 FDA Fhne
Fomrex 1 1AW S0 H=
Model : FR%1327.04
Merna © g Te Chil2M6ME:
Dats Rate -9
Flane : El
Over Limit Readintenna Cable Preamp int Table
Freq Level Limit Line Lewel Factor Loss Factor Paos Pos Remark
Wiz dBuV/n dB dBuV/m dBu¥ dB/n db db cm deg
1 2384 .0 49,36 -24.64 T4.00 50.80 30.25 3.75 35.44 100 0 Peak
= Z3g4 .0 3,88 -15.12 34.00 40,32 30.Z25  3.73 353.44 100 100 Average
3@ 2462.0 102.48 103.85 30.290  3.84 35.49 100 0 Peak
4 @ Z462.0 92,94 94 31 30,22 3.84 35.49 100 100 Average
3 2483.5 61,33 -12.67 74.00 62,69 30.29 3.86 35.51 100 0 Peak
] 2483.5 45,16 -2.84 54,00 46,32 30,29  3.86 353.31 100 100 Average
7 2232.0 56.62 -17.3%8 T4.00 45,12 39.42 g.06 35.9%8 100 0 Peak
2 2232.0 44,70 -9.30 54.00 33.20 39.42 g.06 35.9%8 100 258 bverage

Remark: #3 and #4 Fundamental Signal
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Polarization : Vertical

B The test that passed at minimum margin was marked by the frame in the following table.
0 Level (dBuvim) Date: 2007-09-27

FCC CLASS-B

e ]
1
4 5 6
i 30 224. 418. 612, 806. 1000
Trace: (Discrete) HBuahcy ibiiz)
Bite - GCHDEHT
Condition o LF-ANTO511210 VERTIC AL
EUT - GEMYEDGE 2500001200 900 WO DA
: FHEDFA 8501002100 FDA Fhone
Foweex + 120V 8 0H=
Medal . FE #1320
Meme © 11z To Chi1 462
Dats Fate 4
Flane : El o
Over Limit Readintenna Cable Preamp int Table
Freq Level Limit Line Lewel Factor Loss Factor Paos Pos Remark

MWHz dBu¥fu dB dBuV/m  dBuV  dB/w dB dB cii deg

1 B62.1 2844 -11.36 40.00 32.10 6.67 0.87 31.20 --- --- Pealk

2 83.2 32.19 -7.81 40.00 54.32 T7.97 0.99 31.10 100 206 Peak

3 104.0 32.75 -10.73 43.50 51.48 11.29 1.08 31.11 --- --- Peak

4 80,9 23.38 -20.42 46.00 33.07 19.64 3.38 30.31 --- --- Pealk

] g08.4 25.78 -Z0.2Z 46.00 3Z2.20 Z20.30 3.69 30.41 --- --- Peak

] 9535.% Z26.49 -19.51 46.00 31.%1 20.93  3.93 30.28 --- --- Pealk
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Vi Level {dBuYim) i - Date: 2007-09-27
3
il
FCC CLASS B
59 7 FCC CLASS:-B (AVG)
I R
E !
9 1000 5800, 10600, 15400, 20200, 265000
Trace: (Discrete) Freguancy \Miz)
HBite - MBCHOHY
Condition : BHF-EHF HOEN VERTICAL
EUT ;. GEN/EDGE A50/9001R00/1 900 WS TNA
: (HBLDFA 519002100 FDA Fhone
Foweer 120V 80 H=
Idodel : FE 132704
Memn - g T Chll 2462MHz
Diats Bate |
Flane wEl

Over Limit Readintenna Cable Preamp int Tahle
Freq Level Limitt Line Lewel Factor Loss Factor Pos Pos Remark

MHz dBuViu dB dBuVim  dBuV  dBfw dB dB cii deg

1 2388.0 49.67 -24.33 74,00 51.10 30.26  3.753 35.44 100 0 Peak
2 2388.0 39,17 -14.83 54.00 40.60 30.26 3.75 35.44 127 63 dverags
3@ 2462.0 99,96 I01.33 30.29 3.84 35.49 100 0 Peak
4 @ 24620 9o.90 . 9227 30.29  3.84 35.4% 127 63 dverags
3 2483.5 57.81 -16.1%9 74.00 39.17 30.29 3.86 35.51 100 0 Peak
& 2423.5 42,52 -11.48 54.00 43.88 30.2%  3.86 35.31 127 63 dverage
T T732.0 36.13 -17.87 74.00 45.13 39.23 7.70 353.93 100 0 Peak
E Ti52.0 44,40 -9.60 34,00 33.40 39.25 T7.70 35.95 g0 274 bhwverage

Remark: #3 and #4 Fundamental Signal
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BRORTOM

we. FCC Test Report

Report No. :

FR761327-04

Test Mode : Mode 9
Polarization : Horizontal

B The test that passed at minimum margin was marked by the frame in the following table.

Level {dBuvm)
80

Date: 2U007-UY-3U

FCC.CLASS- B
|
40—' 3 .
5}
5 4 ]
9 30 224. 418. 612, 806. 1000
Trace: (Discrete) Hraguency iMHz)
Hite - GCHAHY
Condition : LF-ANT(51121) HORIZONTAL
EUT - CENEDGE S5000 001900 W DA
- (HSDPA 35019002100 FDA Fhone
Fower + 120V 80 H=
Model - FE 1327404
Merre - BT T Ch7824800MHz
Datss Faate . CH1
Flane - El
Over Limit Beadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Fos Pos Hemark
MHz dBuWVfu dB dBuV/im  dBuV  dBfw dB dB cii deg
1 31.1 Zg.60 -11.40 40.00 40.43 12,95 0.64 31.43 =SB --- Peak
2 40,0 23,08 16,92 40,00 40,08 13,51 0.Y0 31.21 - --- Peak
[ 3] 125.0 37.88 -5.62 43,50 53.10 12.66 1.21 31.09 100 131 Peak
4 TR9.8 25,21 -20.79 46,00 32.47 19.82  3.41 30.49 --- --- Peak
3 878,92 25,12 -Z0.88 46,00 31.40 Z0.38  3.73 30.39 gy --- Peak
6 964 .3 26,57 -27.43 54,00 31.91 20,98 3,95 30.2%8 SEE --- Peak
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—omonnn. FCC Test Report Report No. : FR761327-04
. Level {dBuYim) - Date: 2007-09-30
3
FCCCLASS-B
4 |
T
FCC CLASS-B (AVG)
LT | f =
9 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Freguancy \Miz)
HBite - MBCHOHY
Condition : BHF-EHF HOFEN HORIZONTAL
EOT : GRLEDGE 25049000 1200/1900 WCThA
: MHRDEA 3019002100 PDA Phone
Porex » 10 VaeilH=
Wodel . FR W32
Iarno : BT Ta Chvs2420hH=
Diata Rate . DH1
Flane . El

Over Limit Readintenna Cable Preamp int Tahle
Freq Level Limitt Line Lewel Factor Loss Factor Pos Pos Remark

Wiz dBuV/n dB dBu¥/m dBu¥ dB/n db db cm deg

1 2348.0 49,98 -Z24.02 T4.00 51.46 30.24 3.71 35.42 100 0 Peak
2 2342.0 39,11 -14.89 534.00 40.59 30.24 3.7l 35.42 100 332 Average
3 X 24200 95,52 96.87 30.2%  3.86 35.31 100 0 Peak
4 X 2480.0 66.42 67.78 30.29  3.86 33.51 100 332 Average
3 2423.5 B3.07 -10.93 T4.00 64.45 30.2%  3.86 35.51 100 [ Peak
G 2483.5 42.96 -11.04 534.00 44,32 30.29 3.86 35.51 100 3532 Average
7 T872.0 57.61 -16.39 74,00 46,35 39.41 7.75 35.90 100 0 Peak
E Te72.0 45.64 -8.36 34.00 34.3%8 39.41  T.75 35.90 g0 116 dverages

Remark: #3 and #4 Fundamental Signal
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Polarization : Vertical

B The test that passed at minimum margin was marked by the frame in the following table.

i Level {dBu\im) ’ Date: 2007-09-30

FCC CLASS-B

4,]_|—‘.

) 3
4 | G
9 30 224, 418. 612, 806. 1000
Trace: (Discrete) PEEQHEnCE btz)
Hite : BCHO-HY
Condition o LE-ANT(3 11210 VERTIC AT,
EOT : CRLEDGE 25009000 1200/1900 WCThA
: HRDEPA 3019002100 PDA Phone
Fowrex 1 1AW 80 H=
Model . FR #1320
Iarro : BT Tx Chs2420hH=
Diata Rate . DH1
Flane : El

Over Limit Readintenna Cable Preamp int Tahle
Freq Level Limtt Line Lewel Factor Loss Factor Paos Pos Remark

MHz dBuVfu dB dBuV/im  dBuV  dBfw dB dB ci deg

1 31.1 29,71 -10.29 40.00 41.34 18.95 0.64 31.43 --- --- Pealk

2 ab.2 32.62  -7.38 40.00 55.74 7.20 0.83 31.16 100 172 Peak

3 125.0 33.25 -10.25 43.50 3047 12.66 1.21 31.09 --- --- Pealk

4 Ti0.4 24,15 -Z1.85 46.00 31.76 19.54 3.36 30.51 --- --- Peak

2 8999 Z26.06 -19.94 46.00 3Z2.08 20.53 3.82 30.37 --- --- Pealk

] 904 .4 Z6.43 -Z7.57 54.00 31.49 Z1.Z0 4.01 30.27 --- --- Peak
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==onron e FCC Test Report Report No. : FR761327-04
Level (dBuvim) z = Date: 2007-09-30
107
3
FCCCLASS-B
! FCC CLASS-B (AVG)
54 =

9 1000 5800. 10600. 15400. 20200, 25000
Trace: (Discrete) Freguancy jMiz)
HBite - MBCHOHY
Condition : BHF-EHF HOEN VERTICAL
EUT ;. GEN/EDGE A50/9001R00/1 900 WS TNA
: (HBLDFA 519002100 FDA Fhone
Foweer 120V 80 H=
Idodel . FE 132704
Memo o BT T ChPR24200H=
Diata Fate : DH1
Flane . El

Over Limit Readintenna Cable Preamp int Tahle
Freq Level Limitt Line Lewel Factor Loss Factor Pos Pos Remark

MHz dBuViu dB dBuVim  dBuV  dBfw dB dB cii deg

1 2384.0 49,12 -24.88 T4.00 30.36 30.23 3.75 35.44 100 0 Peak
2 2384.0 39,06 -14.94 534,00 40.50 30.23 3.75 35.44 103 23 Awverage
3m 2420.0 932,54 100,80  30.2%  3.86 35.51 100 0 Peak
4 X 2480.0 69.76 T1.12 30.29  3.86 33.51 103 23 Average
3 24235 6708 -6.91 T4.00 68.4> 30.2%  3.86 35.51 100 0 Peak
G 2483.5 45.94 -g.06 34.00 47.30 30.29  3.86 35.51 103 23 Average
T g00l.0  57.44 -16.56 T4.00 45.91 39.60 .79 35.86 100 0 Peak
2 g001.0 45,10 -g.90 534,00 33,57 39.60 T.79 35.80 1go 216 Average

Remark: #3 and #4 Fundamental Signal
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Test Mode : Mode 12
Polarization : Horizontal

B The test that passed at minimum margin was marked by the frame in the following table.
g LEvel (dBuVim) g = Date: 2007-09-30

FCC CLASS-B
_I—‘ i.
40 i} i
B
2 4 ]
4 30 224, 418. 612. 806. 1000
Trace: (Discrete) FrequancyMiz)
Site . MBCHHY
Condition  LF-ANT(S51121) HORIZOM TAL
EOT ;. GEN/EDGE AS0/001R00/1 900 WS TN A
: (HELDFA 519002100 FDA Fhone

Foweer - 120 W 80 H=
Idadel . FE 132704
Memo o BT T ChPR;24200H=
Diata Fate : ZDH1
Flana Bl

Over Limit Readintenna Cable Preamp int Tahle
Freq Level Limtt Line Lewel Factor Loss Factor Paos Pos Remark

MHz dBuVfu dB dBuV/im  dBuV  dBfw dB dB ci deg

1 31.1 27.86 -12.14 40.00 39.69 12.95 0.64 31.43 --- --- Pealk

2 30,2 23.30 -16.70 40.00 39.983 14.03 0.70  31.21 --- --- Peak

3w 125.0 33.96 -7.34 43.50 33.18 1Z2.66 1.21 31.09 100 128 Pealk

4 T82.3 24.79 -Z1.21 46.00 32.25 19.66 3.38 30.50 --- --- Peak

2 862.8 24.76 -Z21.24 46.00 31.24 20.27 3.67 30.41 --- --- Pealk

] 959.4 Z6.88 -19.124 46.00 32.27 Z0.95 3.94 30.28 --- --- Peak
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—omonnn. FCC Test Report Report No. : FR761327-04
. Level {dBuYim) - Date: 2007-09-30
3
FCCCLASS B
1 |
4 FCC CLASS-B (AVG)
54 1 =
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) REeguenCE hikiz)
Site . BCHEHY
Condition . #HF-EHF HORN HORIZONTAL
EUT © GENYEDGE 8500000V A00/1900 WO TS
. /HELPA 2509002100 PDA Phone
Fowrex + 1AW 80 H=
Model . FR W132704
Memo o BT T Ch7e:24800Hz
Diata Rate - ZDHL
Flane : El

Over Limit Readintenna Cable Preamp int Tahle
Freq Level Limitt Line Lewel Factor Loss Factor Pos Pos Remark

MHz dBuViu dB dBuVim  dBuV  dBfw dB dB cii deg

1 2338.0 49,99 -Z24.01 74.00 51.47 30.24  3.69 35.40 100 0 Peak
2 2338.0 39,11 -14.89 534,00 40.59 30.24  3.690 33.40 100 332 Average
3w 24200 95.62 96.98 30.2%  3.86 35.51 100 0 Peak
4 @ 2480.0 65.89 67.25 30.29  3.86 33.531 100 332 Average
3 2423.5 63.82 -10.18 T74.00 635.18 30.2%  3.86 35.51 100 [ Peak
G 2483.5 42,98 -11.02 534.00 44.34 30.29 3.86 35.51 100 3532 Average
T g151.0 57.2Z0 -16.80 74.00 45,70 39.48 7.96 35.93 g0 [ Peak
8 151.0 44.44 -9.56 34.00 32.94 39.43  7.96 35.93 100 195 Awverage

Remark: #3 and #4 Fundamental Signal
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Polarization : Vertical

B The test that passed at minimum margin was marked by the frame in the following table.
a0 Level (dBuvim) Date: 2007-09-30

FCC CLASS-B

g

T d
4 5 &
0 30 224, 418. 612, B806. 1000
Trace: (Discrete) Freguency i)
Bite - MCHAHY
Clondition - LF-ANT(51121) VERTICAL
EUT . GEN/EDGE S50 18001900 W DA
- (HSDFA A50/1900¢2100 FDA Fhone
Fower + 120V 80 H=
Model - FE 1327404
Merre - BT T Ch7824800MHz
Datss Faate . ZDH1
Flane - El
Over Limit Beadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Fos Pos Hemark
MHz dBuVim dB dBuV/m dBuV  dB/m dB dB cit deg
1 32.4 28.55 -11.45 40.00 41.71 17.%4 0.66 31.36 oo --- Peak
Z ab.Z2 30.08 -9.9Z 40,00 33.20  T.Z0 0.83 31.16 100 201 Peak
3 125.0 30,93 -12.57 43.50 42.15 12.66 1.21 31.09 --- --- Peak
4 T91.4 25,45 -20.55 46,00 32.81 19.74  3.40 30.50 --- --- Peak
3 804 .3 Z5.30 -Z0.70 46,00 31.39 20,49 3,80 30.38 gy --- Peak
6 983,90 26,47 27,53 4,00 31.63 21,12 3.99 30,27 SEE --- Peak
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Report No. : FR761327-04

Level {dBuvim)

Date: 2U0/7-UY-3U

107
3
FCCCLASS B
7 FCC CLASS-B (AVG)
LT |
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frenueney INHz]
Site : CUHDGHY
Condition : BHF-EHF HOEM VERTIC AL
EUT : GEMEDGE 250000V 1200 900 WO DA
: HEDFA 25019002100 PDA Phone
Porex o 1 VaeilH=
Model - FR %1320
M : BT T Chis2420hiH=
Diata Rate - ZDH1
Flane : El
Over Limit Beadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Fos Pos Remark
MHz dBuVim dB dBuV/m dBuV  dB/m dB dB ci deg
1 2323.0 49,82 -24.18 T4.00 51.30 30.23 3.69 35.40 100 0 Peak
Z Z328.0 39.04 -14.96 34,00 40,33 30.Z3 3.69 35.40 103 23 hverage
3@ 2480.0 99 .67 101.03 30.29  3.86 35.51 100 0 Peak
4 @ 2480,0 69,37 0,73 30,29 3,86 35,51 103 23 bhveyase
[5a@ 2423.5 67,52 6,48 T4.00 62,82 30.29 3.826 35.51 100 0 Peak |
] 2483.5 45,98 -g.02 354,00 47.34 30,29  3.86 33.51 103 23 hverage
7 2046.0 56.88 -17.12 T4.00 45.33 39.57  7.85 35.87 100 0 Peak
g 20460 44 .93 -9.Z7 34,00 33.18 39,57 T7.85 35.87 100 249 bverage

Remark: #3 and #4 Fundamental Signal
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—eron s FCC Test Report

Report No. : FR761327-04

Test Mode : Mode 13
Polarization : Horizontal

B The test that passed at minimum margin was marked by the frame in the following table.

Level {dBu\im)
a0

Date: 2007-09-30

4u_l—‘.

FCC CLASS-B

af
2 4 :
9 30 224. 418. 612, 806. 1000
Trace: (Discrete) FrequancyMiz)
Hite - GCHAHY
Condition : LF-ANT(351121) HORIZONTAL
EUT - CENEDGE 850900 001500 W DA
- {HSDPA 35019002100 FDA Fhene
Foweer - 120 W 80 H=
Model . FR 9132704
Mera - BT Tee ChO0:2402MHz
Dats Faate : 3DH1
Flana Bl
Over Limit Readintenna Cable Preamp int Tahle
Freq Level Limtt Line Lewel Factor Loss Factor Paos Pos Remark
MHz dBuVfu dB dBuV/im  dBuV  dBfw dB dB ci deg
1 3l.1 Zg.66 -11.34 40.00 40.49 12,95 0.64 31.43 B --- Peak
i 40,5 23,52 -16.4%8 40.00 49,99 15,01 0.F1 31.19 e --- Peak
[ 3 123.0 36,11 -T.30 43,50 53.33 12.66 1.21 31.09 100 173 Peak
4 82,3 24.22 -Z21.78 46,00 31.69 19.66  3.38 30.50 - --- Peak
5 915.3 25.03 -20.97 46,00 30.88 Z20.64  3.85 30.34 e --- Peak
] 9804 25,95 -Z2.05 34,00 31.14 Z1.10  3.98 30,27 e --- Peak
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Level {dBuYim) - Date: 2007-09-30
107
3
FCCCLASS-B
¢ FCC CLASS-B (AVG)
54 'n) e
0 1000 H800. 10600, 15400, 20200, 25000
Trace: (Discrete) Freguancy \Miz)
Site - (UHDGHY
Condition : SHF-EHF HOFM HORIZONTAL
EUT : GEMEDGE 25000001200 900 WO DA
 fHETPA 850/1500¢2100 FDA Fhne
Fowrex + 1AW 80 H=
Model : FR%1327.04
Merr : BT Tar ChO02402MH=
Data Rate  3DHI
Flane : El
Over Limit Readintenna Cable Preamp int Tahle
Freq Level Limitt Line Lewel Factor Loss Factor Pos Pos Remark
Wiz dBuV/n dB dBu¥/m dBu¥ dB/n db db cm deg
1 2390.0 47,32 -Z6.68 T4.00 48,77 30.Z26  3.75 35.46 100 0 Peak
Z 23900 40,15 -13.8> 54.00 41.60 30.Z6  3.75 353.46 100 331 Average
3% 2402.0 98,03 93,45 30,27  3.77 35.46 100 0 Peak
4 % 2402.0 B65.51 66,94 30,26 3.77 35.46 100 331 Average
5 2484 .0 49,628 -24.32 T4.00 51.04 30.29  3.86 35.51 100 0 Peak
B Z4g4 .0 38,89 -15.11 34,00 40,23 30.29  3.86 353.31 100 331 hwverage
7 7791.0 56,71 -17.29 74,00 45.64 39,30 7.71 35.94 100 0 Peak
2 TTa1.0 44,55 -9.45 54,00 33.48 39.30  7.71 35.94 100 23 hverage

Remark: #3 and #4 Fundamental Signal
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Polarization : Vertical

B The test that passed at minimum margin was marked by the frame in the following table.
a0 Level {dBuYim) Date: 2UUs-UY-5U

FCC CLASS-B

x
4 5 b
9 30 224. 418. 612, 806. 1000
Trace: (Discrete) Hraguency iMHz)
Hite - GCHDEHT
Condition : LF-ANTO511210 VERTIC AL
EUT ;- GEMYEDGE 2500001200 900 WO DA
: /HEDFA 8501002100 FDA Fhone
Fowrex s 10 W 50 H=
Model - FR %1320
Merro : BT Tx ChO024020H=
Diata Fate - 3DH1
Flane : El o
Over Limit Readintenna Cable Preamp int Table
Freq Level Limitt Line Lewel Factor Loss Factor Pos Pos Remark

MHz dBuWVfu dB dBuV/im  dBuV  dBfw dB dB cii deg

1 31.1 27.84 -12.16 40.00 39.67 12.95 0.64 31.43 --- --- Pealk

2 ab.2 31.18 -8.82 40.00 54.30 7.20 0.83 31.16 100 153 Peak

3 125.0 33.12 -10.38 43.530 30.34 1Z2.66 1.21 31.09 --- --- Peak

4 7a0.8 24.72 -Z21.28 46.00 3Z.56 19.36  3.33 30.33 --- --- Peak

3 g78.9 25,26 -Z0.74 46.00 31.55 Z0.38 3.73 30.39 --- --- Peak

] 976.% Zh.18 -27.82 54.00 31.41 Z1.07  3.97 30.27 --- --- Pealk
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Level (dBuVim) = Date: 2007-09-30
107
3
FCCCLASS-B
¢ FCC CLASS-B (AVG)
LT | =
9 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) HECQUBNER N Hel
Hike : BCHDE-HY
Condition : EHF_EHF HORN VERTICAL
EUT  GEMEDGE 250000V 1200 900 WO DA
 /HETPA 850190042100 FDA Fhne
Forex » 1 VaeilH=
Model : FR%1327.04
Merr : BT Tx ChO024000H=
Dats Rate  3DHI
Flane - El
Over Limit Beadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewvel Factor Loss Factor Fos Fos Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB ci deg
1 2390.0 46,96 -Z7.04 T4.00 48.41 30.Z26 3.75 35.46 100 0 Peak
2 230.0 40,14 -13.86 5400 41.59 30.26  3.75 35.46 106 28 hverage
3@ 2402.0 99 .33 100,76 30.260 3.77 35.46 100 0 Peak
4 X 24020 66,07 67,30 30,26 3,77 35.46 106 28 hverage
5 2484 .0 49,01 -24.929 74,00 50,37 30.29  3.86 35.51 100 0 Peak
] Z4g4 .0 38,92 -15.08 34,00 40,28 30,29  3.86 353.31 106 28 hverage
7 TRTT.00 5697 -17.23 T4.00 45,28 39.55 T7.7% 35.85 100 0 Peak
g 77700 44 .94 9. Z6 34,00 33,25 39,55  T7.7% 35.85 100 1532 Average

Remark: #3 and #4 Fundamental Signal
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Test Mode : Mode 14
Polarization : Horizontal

B The test that passed at minimum margin was marked by the frame in the following table.
gg LoV (dBuVim) - R = Date: 2007-00-30

FCC CLASS-B
=

4,]_|—‘.

- 4 5 b
0 30 224. 418. 612, 806. 1000
Trace: (Discrete) Freguancy \Miz)
HBite - MBCHOHY
Condition » LF-ANTE511210 HORIZON TAL
EUT ;. GEN/FDGE 2500900 1R00/1 900 WS TN A
¢ fHETPA 50/1500(2100 FDA Fhne
Foweer 120V 80 H=
Model : FR 6132704
Meme - BT T Ch392441 ME=
Data Rate  3DHI
Flane - El
Over Limit Beadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Fos Pos Remark
MHz dBuV/im dB dBuV/m dBu¥V  dB/m dB dB ci deg
1 31.1 27.69 -12.31 40.00 39.52 12.95  0.64 31.43 == --- Peak
Z 30,2 23.36 -16.64 40,00 39.84 14,03 0.70 31.Z21 et --- Peak
3 125.0 34.54 -g.96 43.50 51.76 12.66 1.21 31.09 100 183 Peak
4 T82.3 25,05 -Z0.95 46,00 32,32 19.66  3.38 30.50 --- --- Peak
5 g7g.9 25,35 -Z0.65 46,00 31.63 Z20.38  3.73 30.39 == --- Peak
B 985.3 26,44 _Z7.36 34,00 31.39 Z1.14 0 3.99 30,27 _— --- Peak
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107 Level {dBuvim) Date: 2007-09-30
3
FCCCLASS-B
! FCC CLASS-B (AVG)
LT | ;
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Freguency {MHz)
Site - MBCHOHY
Condition : BHF-EHF HOFN HORIZONTAL
EUT ;. GEN/EDGE 250000 1B00/1 900 WS ThA
: (HEDFA BM19002100 FDA Fhone
Foweex + 120V 8 0H=
Idadal : FE 132704
Idarno : BT Tx Ch39:244 1 MH=
Diata Rate : 3DH1

Bl
Over Limit Readintenna Cable Preamp int Table
Freq Level Limit Line Lewel Factor Loss Factor Paos Pos Remark

MHz dBuV/im dB dBuV/m  dBu¥V  dB/w dB dB cit deg

1 2388.0 52.9% -Z1.01 T74.00 54,42 30.26  3.75 35.44 g0 0 Peak
2 2382.0 40.01 -13.99 34.00 41.44 30.26  3.75 35.44 100 331 Average
3 X 2441.0 97.39 98.77 30.28 3.82 35.47 100 0 Peak
4 X 2441.0 66.68 68.08 30.28 3.82 35.49 100 351 Awerage
3 2494 .0 51.97 -22.03 T74.00 53.32 30.30  3.88 35.53 100 0 Peak
& 2494 .0 39,69 -14.31 54.00 41.04 30.30 3.8%8 35.53 g0 351 Awerage
T Ta36.0 36.77 -17.23 T74.00 45.33 39.53 7.78 35.86 100 0 Peak
8 Ta36.0 44.34 -9.46 34.00 33.08 39.53 T7.7% 35.86 100 139 dverage

Remark: #3 and #4 Fundamental Signal
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Polarization : Vertical

B The test that passed at minimum margin was marked by the frame in the following table.

Level {dBuv/m)
80

Date: 2007-09-30

FCC.CLASS-B
ful
40 == i
2 3
1 o 5
9 30 224. 418. 612, 806. 1000
Trace: (Discrete) HBuahcy ibiiz)
Site - MBCHOHY
Cenditiom . LF-ANT(51121) VER TIC AL
EOT : GRLEDGE 25009000 1200/1900 WCThA
: HRDPA 3019002100 PDA Phone
Forex : 1 0VaeilH=
Wodel . FR W32
Idarno : BT Tx Ch39:244 1 MH=
Diata Rate : 3DH1
Flane sEL
Over Limit Readintenna Cable Preamp int Table
Freq Level Limit Line Lewel Factor Loss Factor Fos FPos Remark
MHz dBuV/im dB dBuV/m  dBu¥V  dB/w dB dB cit deg
1 J2.4 20,07 10,08 40,00 43,0 17,04  0.66 31,36 --- --- Peak
[z ob.2 31.74 -g.26 40,00 S54.86 0 T.20 0.83 31.16 100 208 Peak
3 125.0 33.37 -10.13 43.30 30.39 1Z.66 1.21 31.09 --- --- Peak
4 T40.3 23.55 -22.45 4600 31.52 19.26  3.31 30.54 - --- Peak
3 g54 .4 25,32 -Z0.68 46.00 31.91 Z0.Z1 3.63 30.42 --- --- Peak
] Qo4 4 2o .60 -Z7.40 54,00 31.67 Z1.200  4.01 30.27 --- --- Peak
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in Level (dBu\im) - - Date: 2007-09-30
3
FCCCLASS B
7 FCC CLASS-B (AVG)
54 =
4 1000 5800, 10600, 15400, 20200, 265000
Trace: (Discrete) Freguancy \Miz)
HBite - MBCHOHY
Condition : BHF-EHF HOEN VERTICAL
EUT ;. GEN/EDGE A50/9001R00/1 900 WS TNA
: (HBLDFA 519002100 FDA Fhone
Foweer 120V 80 H=
Idodel : FE 132704
Memo - BT Tx Ch39 2441 MH=
Diats Bate . 3DH1
Flane Bl

Over Limit Readintenna Cable Preamp int Tahle
Freq Level Limitt Line Lewel Factor Loss Factor Pos Pos Remark

MHz dBuViu dB dBuVim  dBuV  dBfw dB dB cii deg

1 2388.0 33.66 -20.34 T4.00 55.09 30.26 3.753 35.44 100 0 Peak
2 2328.0 40.00 -14.00 54.00 41.45 30.26 3.75 35.44 103 25 dverags
3 a 2441.0 99,49 00,87 30.28  3.82 35.47 g0 0 Peak
4 X 2441.0 67,71 69.11 30.28  3.82 353.49 103 23 Average
3 2494 .0 53,45 -Z20.55 T4.00 34.7% 30,30 3.88 35.53 100 [ Peak
G 2494.0 40,14 -13.86 34.00 41.49 30.30 3.88 33.53 103 23 Average
T T321.0 56.83 -17.17 74.00 46.31 38.95 7.62 36.05 100 0 Peak
8 T521.0 44,16 -9.84 34,00 33.64 328.93 7.62 36.03 100 146 Average

Remark: #3 and #4 Fundamental Signal
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Test Mode : Mode 15
Polarization : Horizontal

B The test that passed at minimum margin was marked by the frame in the following table.

Level {dBuvim)
80

Date: 2U07-UY-3U

FCC.CLASS- B
|
4l.'l—I 3 T
2 4 i &
9 30 224. 418. 612, 806. 1000
Trace: (Discrete) Hraguency iMHz)
Hite - GCHAHY
Condition : LF-ANT(51121) HORIZONTAL
EUT - CENEDGE S5000 001900 W DA
- (HSDPA 35019002100 FDA Fhone
Fower + 120V 80 H=
Model - FE 1327404
Merre - BT T Ch7824800MHz
Datss Faate : 3DH1
Flane - El
Over Limit Beadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Fos Pos Hemark
MHz dBuWVfu dB dBuV/im  dBuV  dBfw dB dB cii deg
1 3Z2.4 28 23 -11.73 40.00 41.40 17.34  0.66 31.36 =SB --- Peak
2 30.2 23.15 -16.85 40.00 39.63 14.03  0.70 31.21 --- --- Peak
[3 125.0 36.86  -6.64 43.50 34.08 1Z.66 1.21 31.09 100 10Z Peak
4 g01.2 24,58 -Z1.42 46,00 31.82 19.83  3.42 30.49 --- --- Peak
3 and g Z6.36 -19.64 46,00 32,33 20,56 3.83 30.36 gy --- Peak
6 976,29 25,82 -Z22.18 54,00 31.04 21,07  3.97 30.27 SEE --- Peak
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Level {dBuvim) Date: 2007-09-30
107
3
FCC CLASS-B
il L
4 7 FCC CLASS-B (AVG)
54 t ;

4 1000 5800. 10600. 15400. 20200, 25000
Trace: (Discrete) Hrouahcy ibiz)
Site - MBCHOHY
Condition : BHF-EHF HOFN HORIZONTAL
EUT ;. GEN/EDGE 250000 1B00/1 900 WS ThA
: /HEDEA 250/19002100 FDA Phone
Forex : 1 0VaeilH=
Wodel . FR Wl32MM
Idarno : BT T Chod24800H=
Diata Rate : 3DH1
Flane sEL

Over Limit Readintenna Cable Preamp int Table
Freq Level Limit Line Lewel Factor Loss Factor Paos Pos Remark

MHz dBuV/im dB dBuV/m  dBu¥V  dB/w dB dB cit deg

1 2368.0 50,32 -Z3.68 T4.00 51.79 30.24 3.73 35.44 g0 [ Peak
2 2368.0 39,13 -14.87 34.00 40.59 30.24 3.73 35.44 100 333 Average
3 X 2420.0  95.4% 96.85 30.2%  3.86 35.31 g0 0 Peak
4 X 2480.0 67.48 62.84 30.29  3.86 33.51 100 335 Average
3 2425.5 63.46 -10.34 T4.00 64.82 30.2%  3.86 33.31 100 0 Peak
& 2423.5 43.85 -10.15 54.00 45.21 30.2%  3.86 35.51 g0 355 hwerage
T T537.0 57.06 -16.94 74,00 46.47 32.99 7.63 36.04 100 0 Peak
t T357.0 45.15 -8.83 54.00 34.56 38.99 T.63 36.04 100 236 hwverage

Remark: #3 and #4 Fundamental Signal
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Polarization : Vertical

B The test that passed at minimum margin was marked by the frame in the following table.

Level {dBulim) Date: 2007-09-30

a0

FCC CLASS-B

7 3
4 a 5}
0 30 224, 418. 612, B806. 1000
Trace: (Discrete) Freguency i)
Site ; DCHDGHY
Condition : LF-ANT( 11210 VERTIC AT,
EOT : GRLEDGE 25009000 1200/1900 WO ThA
 fHETPA 850190042100 FDA Fhne
Forex : 1 WVaeilH=
Model © FR%1327.04
Memo - BT Ta Ch78 24800z
Data Rate : 3DHI
Flane - El
Over Limit Beadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Fos Pos Hemark
MWHz dBuVim dB dBuV/m  dBuV  dB/m dB dB cit deg
1 31.1 29,30 -10.70 40.00 41.13 12,95 0.64 31.43 1oy --- Peak
2 5.2 32.56 0 -T.44 40,00 55.68  T.20 0.83 31.16 100 149 Peak
3 125.0 33.20 -10.30 43.30 30.42 1Z.66 1.21 31.09 --- --- Peak
4 TRg.4 25,02 -20.98 46,00 32.31 19.80 3.41 30.49 --- --- Peak
3 ga0.8 25.64 -20.36 46.00 31.78 Z20.46 3.7¢ 30.38 =y --- Peak
B 987 .4 Z5.86 -Z2.14 34,00 30,98 Z1.15 3.99 30,27 S5 --- Peak
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Level {dBuvim) Date: 2007-09-30
107
3
FCC CLASS-B
7 FCC CLASS-B (AVG)
54 T ;

9 1000 H800. 10600. 15400. 20200, 25000
Trace: (Discrete) Hrouahcy ibiz)
Site - [UHDGHY
Condition : SHF-EHF HOEN VERTICAL
EUT - GEMYEDGE 2500001200 200 WO DA
- (HSDFA A50/1900¢2100 FDA Fhone
Forex : 1 0VaeilH=
Model : FR%1327.04
Merr : BT Tx Chivs2420hH=
Dats Rate - 3DHI
Flane sEL
Over Limit Readintenna Cable Preamp int Table
Freq Level Limit Line Lewel Factor Loss Factor Paos Pos Remark
MHz dBuV/im dB dBuV/m  dBu¥V  dB/w dB dB cit deg
1 2344 .0 49,42 -Z4.58 74,00 50,90 30.24  3.71 35.42 100 0 Peak
= 2344 .0 39,03 -14.97 54,00 40,31 30.24  3.71 35.42 100 23 hverage
3@ 2480.0 99,43 100,79 30,29  3.86 35.51 100 0 Peak
4 X 2480.0 89,71 70,37 30,22 3.86 35.51 100 23 hverage
3 2483.5 67,32 -6.68 74,00 6&.68 30,29 3.86 33.51 100 0 Peak
f 2423.5 45,54 -g.46 54,00 46.90 30.29  3.86 35.51 100 23 hverage
7 7a17.0 56.88 -17.12 74.00 43,31 39.4% 7.76 353.88 100 0 Peak
2 TR17.0 44,64 -9.36 54,00 33.27 39.4%  7.76 35.88 100 216 bverage

Remark: #3 and #4 Fundamental Signal
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5.12 Antenna Requirements

5.12.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used

with the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is
greater than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus

6dBi.

5.12.2 Antenna Connected Construction

The antennas used in this product are PIFA Antenna for WLAN and FPC antenna for BT without
connector and it is considered to meet antenna requirement of FCC.

5.12.3 Antenna Gain
The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.
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6. List of Measuring Equipments Used

Calibration
Instrument Manufacturer Model No. Serial No. | Characteristics Due Date Remark
Date
. Conduction
EMC Receiver R&S ESCS 30 100359 9kHz — 2.75GHz | Mar. 01, 2007 | Feb. 29, 2008
(CO04-HY)
Conduction
LISN MessTec NNB-2/16Z 99079 9kHz — 30MHz | Mar. 31, 2007 | Mar. 30, 2008
(CO04-HY)
LISN Conduction
) EMCO 3810/2NM 9703-1839 9kHz — 30MHz | Mar. 22, 2007 | Mar. 21, 2008
(Support Unit) (CO04-HY)
Conduction
RF Cable-CON UTIFLEX 3102-26886-4 CB049 9kHz — 30MHz | Apr. 20, 2007 | Apr. 19, 2008
(CO04-HY)
Conduction
ISN SCHAFFNER ISN T400 21653 9kHz —30MHz | Mar. 09, 2007 | Mar. 08, 2008
(CO04-HY)
) Conduction
EMI Filter LINDGREN LRE-2030 2651 <450 Hz N/A N/A
(CO04-HY)
Isolation Erika Fiedler D-65396 Conduction
58 45MHz-2.15GHz N/A N/A
Transformer OHG Walluf (CO04-HY)
Spectrum . Radiation
Agilent E4408B MY44211030 | 9KHz-26.5GHz | Oct. 05, 2007 | Oct. 04, 2008
Analyzer (0O3CHO06-HY)
EMI Test Radiation
) R&S ESCS30 100356 9KHz-2.75GHz | Jul. 26, 2007 | Jul. 25, 2008
Receiver (03CHO06-HY)
. Radiation
Bilog Antenna SCHAFFNER CBL6112B 2885 30MHz -2GHz | Nov. 20, 2006 | Nov. 19, 2007
(03CHO06-HY)
Double Ridge Radiation
Com-Power AH118 071025 1G~18G Jun. 04, 2007 | Jun. 03, 2008
Horn Antenna (03CHO06-HY)
Radiation
SHF-EHF Horn | SCHWARZBECK | BBHA 9170 9170-249 14G - 40G Nov. 20, 2006 | Nov. 19, 2008
(03CHO06-HY)
- . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
- S Radiation
Pre Amplifier Mini Circuits ZKL-2 D092004-1 10~2500MHz | Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
Base Station Radiation
] R&S CMU200 106656 WCDMA Nov. 20, 2006 | Nov. 19, 2007
Simulator (03CHO06-HY)
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7. Uncertainty Evaluation
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Uncertainty of Xi
Contribution u(Xi )
Probability
dB o
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
Combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence
2.26
of 95%  U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)

Uncertainty of Xi
Contribution Probability u(xi )
dB
Distribution
Receiver reading 0.11 Normal(k=2) 0.06
Antenna factor calibration 0.91 Normal(k=2) 0.46
Cable loss calibration 0.12 Normal(k=2) 0.06
Pre Amplifier Gain calibration 0.15 Normal(k=2) 0.08
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.52 Rectangular 0.88
Mismatch +0.45/-0.48 U-shaped 0.33
Combined standard uncertainty Uc(y) 1.30
Measuring uncertainty for a level of confidence
of 95%  U=2Uc(y) 260
The measured resultis :ydBuV+UdB
for a level of confidence of approximately 959 > (k=2)
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Uncertainty of Radiated Emission Measurement

(1GHz ~ 40GHz)

Uncertainty of Xi ( )
I Ci Ci*u(x
Contribution Probability u(x;) '
dB o
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR T'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2= 0.194
Uncertainty=20log(1-I'1*T'2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
4.72
confidence of 95%  U=2Uc(y)
The measured resultis :ydBuV+UdB
for a level of confidence of approximately 9595 > (k=2)
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